DOCKET NO. 20190147-WS
FILED 7/25/2019

DOCUMENT NO. 05988-2019
FPSC - COMMISSION CLERK

APPLICATION FOR ORIGINAL CERTIFICATE OF AUTHORIZATION
FOR A PROPOSED OR EXISTING SYSTEM REQUESTING
INITIAL RATES AND CHARGES

(Pursuant to Sections 367.031, 367.045, and 367.081, Florida Statutes, and

Rule 25-30.033, Florida Administrative Code)

To:  Office of Commission Clerk
Florida Public Service Commission
2540 Shumard Oak Boulevard
Tallahassee, Florida 32399-0850

The undersigned hereby makes application for original certificate(s) to operate a water <]

and/or wastewater [ utility in Brevard

information:

PART I

County, Florida, and submits the following

APPLICANT INFORMATION

A) Contact Information for Utility. The utility’s name, address, telephone number, Federal
[...]
| 2z a_Pvg E.INV. (16.65) MH15 N.RIM (20.14)
3 & - 8°PVC W.INV. (16.65) 8"PVC WINV. (17.94)
- S ry 8"PVC SUNV. (17.94;
.8- C.0. e ¥ A - l\x ¢ )
L 0 i e | .
cdw CHERISH |STREET ron
L L \ £ @
. 1o o QTR i i (29 = (2 23 24
s - —
o N89"3Z4™W 301.95' s T TI T
_— . I O A I
- )
3% =
ﬂg -
(=]
wn -
U
EITT A
e \co 4 (g
oo Y SINGLE STORY C.B.S \ lL - X\ lL = \
W 3-5
[E] — RHC. CENTER A
o puningy b5 = : (
conore. Canad
— o
O oo EX| —
50— 38—14—00-265 (€] — i oo (3 Ll (4 /J
VEST 1/4 OF THE NORTHWEST 1/4 _ e wl —
DS BOOK 2334, PAGE 49 i CONC, S.S. LIFT STATIO o <[
; BOOK 6120, PAGE 1528 — | gummojo 54" DIA. TOP (20|20) —
p— COURT 4 g wn m
0— == = = 8°PVC N. INV. (15,70) = EE| &=
< 8"PVC S.E. INV. (16.60) T
E _ 8"PVC S.W. INV. (15.15) »
]
4
o~ = = L P
CONC. xT <C
al" T ° O
J
B o = /g El Ex O
o
MH13 N.RM (20.50)
MH 14 N.RIM (20.07) | —
8°PVC N.E. INV. (17.62) - 8"PVC N.INV. (17]24)
8°PVC S. INV. (17.72) g — ! E [EZ} 8" Pvc S.INV. (17.p2) (f)
8°PVC N. INV. (17.67) i ] 53
- 2 <C
C @]
O Ll
wmor
A o =™ crom w = EE 54
o P
- 5 =
. - s - =
) e PARCEL ID NO. 30-38-14}00 m
OFFICIAL RECORDS BOOK 2334, P! GE 49
EXCEPT OFFICIAL RECORDS BOOK B980, PAGE 1827 O
J vy RIVER GROVE MOBILE| HOME Wi |
J LL_
g -
30-38—14—00-266 . .
T 1/4 OF THE NORTHWEST 1/4 AND p—
SOUTHWEST 1/4 PAR 507 [ o— (34 Ex (&9
B o A Ex| ':'_\ \—n
6" W
_ EE] MH8 N.RIM. (22.00)
0— 2" W 3w —0 [64 8"PVC N.INV. (17.70)
8"PVC S.UNV. (17.80)
co. 3 , ’ S 8"PVC W.INV. (17.68)
R MH12 NRIM (20.70) o h i
] 8"PVC S.INV. (16.30) = 2” WATER
N 8"PVC E.INV. (16.20) = ———
) 10°PVC S.WINV. (16.16) | [6g & [63 —3
= l
L T T T T Taops
R.P.Z. \“ , _/
Lf [ l w
[78 MH10 N.RIM (21.00)
8 8"PVC N.INV. (17.32) (68 (ed
8"PVC SINV. (17.36) MHY N.RIM(22.00) L
8"PVC E.INV. (17.42) | 8clay
1 T\
\/L\J i =3 I 0
*NOTE* \\ ’ ’ ’
ELEVATIONS SHOWN —0
REFER TO NAVD '88 DATUM )\
) l ; 1 4 eos
S ! ! I O A I'TIT X
C.0. co. 7
I I I | A ] I
MH11 N.RIM (20.60)
8"PVC N.INV. (18.35)
8"PVC E.INV. (18.60)
8"PVC W.INV. (18.60)
‘ b SCALE:1”=100"
PARCEL ID NO. 30—38-14—00-506
EAST 1/2 OF THE SOUTHWEST 1/4 LYING WEST
OF FEC RAILROAD




Exhibit 13 — Property Appraisers Map

a) River Grove Units 1 & 2 — Parcel Id No. 30-38-14-00-261 (31.19 acres)

b) River Grove Mobile Home Village, Inc. Office, Parcel Id. No. 30-38-14-00-283 (0.52 acres)
c) 104.03 Acre Vacant Land — Parcel Id. No. 30-38-14-00-266

d) 5.06 Acre Single Family Land — Parcel Id No. 30-38-14-00-273

e) 5.06 Acre Multifamily Land — Parcel Id No. 30-38-14-00-278



6/10/2019 _ags_55d1d3ceb77947fe903718f9213c481a.jpg (816x1056)

Brevard County Property Appraiser

K

|

= o
- & F i

|-/ $160K" i

= - 5

ze i 2
1| -

e
e
ety

T

WooDs TR
1030
AU HEIHEHD

OBEY FL

% -
'-‘ b‘ _] _

o

i
T

|

HOPE TOWN RD
OVERLOOK DR

GREEM TURTLE DR
i

a
[T
HARBOR HILLDR =
=
&

2
S
= .
| T SUNDOWN DR

ZIETH:

2
$23K 2

June 10,2019 1=

AR RN ASTT]

L e
o [

EB4E550

Forstation only. Nota saney. Map yer may not pr cleely algn.
DECAOZNS

https://www.bcpao.us/arcgis/rest/directories/arcgisoutput/Utilities/PrintingTools_ GPServer/_ags_55d1d3ceb77947fe9037f8f9213c481a.jpg 171



6/10/2019

https://www.bcpao.us/arcgis/rest/directories/arcgisoutput/Utilities/PrintingTools_ GPServer/_ags_78ffaf5b6ba548d694021f89e3034057.jpg

_ags_78ffaf5b6ba548d69402189e3034057.jpg (816x1056)

Brevard County Property Appraiser

¥

i 2 258 96" \ \ 2.01\\

GARRETTS RD

100.00° 10000 [ 10607 |
21.01 8;21,02

e '
1QQUDI @!/15.01

19.64] 123.74 \

60.30'

E‘? #26-1C GARRETTS UNREC SUED
| 22
S
Lo
=
=
o™
L. 100.00" 29051
187 .00
o
L]
30-38-14 o 283
v |
23112
26;
RIVER GROVE DR \
X
5
\
\\
June 10,2019 1:1.000
0 45 20 180 f
I T L T T !
0 12.5 2% B m
ZB4E350

Forstation only. Nota saney. Map yer may not pr cleely algn.
DECAOZNS

7



6/10/2019 _ags_ebfbb56e2e1347cdb01f83c7c721025e.jpg (816%1056)

Brevard County Property Appraiser

_ e — =
| ] - 2
z) [ it — —[ND
| &a Pl |
a
|
[ - o J
$134K) ~
! [
& R 2
! N
J i = —
| | 5 —
IR V2 T F— | 4 —sreavaoarro—]
-30- e 8. = i
g 30-38-14 | 5 S HOPE TOWN RD
=] z
| i l V2 2  OVERLOOK DR
| & A | & e
P aF 3 7 HARBORHILL DR
4 | EXUMADR
—— — 8 4 P TS T
— - BT T
H ! l| | —hl Ji
!l i $23K] | |
| - 1! \ ML ES.
1 ': ___“!1._\_ s
§ 8
B - [
|
| TR
l | ﬁ ! 51 __' il l‘- rd
1 | B RAT
!' L = y | | l s 2}. -
| |
30-38-22 | 30-38-23
| ——
N
S
5

June 10,2019

==

2546550

For ustation only. Nota saneey. Map lyer may not prclssly align
DECAOZNS

https://lwww.bcpao.us/arcgis/rest/directories/arcgisoutput/Utilities/PrintingTools_ GPServer/_ags_ebfbb56e2e1347cdb01f83c7¢c721025¢.jpg



6/10/2019

_ags_fe7473d35e944ea89557cbcacb096145.jpg (816%1056)

Brevard County Property Appraiser

R L EEEEER 1T [=[e] 7
S EEERERNERE S EEEEE N EE N EE 5 2 :
z DOLPHIN CIR £ == " =
Y EEEEEENE e e
i I i $125K ——+2 | 28 5.
| 201} earerocT Bay Unir ot [2IR(ET | 83 [8is]gle] T2 [l ° 2 e R
Lot e oil_fs - B #35 - PINERIDGE HEIGHTS
£ & = T o B =
6 | 15] 16 |4 25 26 %! 35 60 |2 51 | 50 ul 41 | oy 31 2 T i N‘
7w a7 a4 a7 | 2 5 55 |5(52 {-45|5| 44$120K] | 55 | @
o 18 fé' 4 © A g' 'g.'u
: £ = @ , .
@ S B & Bt LT A B = 8 9 W
M 7 e e Ay g5 |08 | W | | s :
| $110K] [$116K] :
15
&
™
7 Y
]
: "
16
AN S
w
[=1 =
oyl
(v}
¥
0=+
[T EAY]
208
Dl m
OO O
VCHEE D
20
s FUY
LT
23
: 10
2kl
Gl
757
768
756
June 10,2019
a 750 #
1 1 L 1 L 1 L L 1
I 1 T T T T T T T
a 55 110 220 m
TB4L5350

https://www.bcpao.us/arcgis/rest/directories/arcgisoutput/Utilities/PrintingTools_ GPServer/_ags_fe7473d35e944ea89557cbcach096145.jpg

Forstation only. Nota saney. Map yer may not pr cleely algn.
DECAOZNS

7



6/10/2019

_ags_99627547405b4f4484f352dcc7516320.jpg (816x1056)

Brevard County Property Appraiser

S v s e o R — i R
_ DOLPHINGIR, _ * ‘ ” £ I._,,‘J'G'_lw
14 { 19 |—|4""‘” 3
i #25 - BANKERS RESER
29 B -7 =7- 4
13 20 H
i l-nn—an—u-—-—— =
w — ==
I% = FLO '
CJ.: 12 24 8 1 279
=] o
i <] :
1w =
i= o 27
o 11 22 o
#28 - PINERIDGE HEIGHTS A
T L 255
7 - 10 |
I s 24 ]
S | :
1
i 284 X
(]
i
c., f
30-38-15 R v &0 |.3038-14
. | R,
! | ‘- n
= e = =
w 2
=
OHEY PL
('/25(:‘.
L 8 CHERISH DR
o 4 ‘.] \r§
[ o= — . S
i \\
| & a )
| N 1 ! o
| 9 i
‘ \ i . ‘../'J
June 10,2019 1:4.000
a 187.5 e 750 #
1 1 L 1 L 1 L L 1
I T T T T T T T T
a 55 110 220 m
TB4L5350

https://lwww.bcpao.us/arcgis/rest/directories/arcgisoutput/Utilities/PrintingTools_ GPServer/_ags_99627547405b4f4484f352dcc7516320.jpg

For ustation only. Nota saneey. Map lyer may not prclssly align
DECAOZNS

7



Exhibit 14 — System Capacity Analysis

Existing Potable Water Treatment Plant: The existing potable water plant has a permitted
maximum day capacity of 330,000 gallons per day (gpd). Assuming a 2.0 maximum day to
average day ratio, the average day capacity is estimated to be 165,000 gpd. River Grove Mobile
Home Village is generally characterized by single wide mobile homes. Pursuant to Table 1, 64-
E6, F.A.C. the expected flow for 4 or more units connected to a single system is 225 gpd/ERC.
There are currently 172 units connected to the system. Therefore, the current utilization of the
water plant is as follows:

172 Connections x 225 gpd/ERC = 38,700 gpd.
The available capacity for expansion = 165,000 gpd — 37,700 gpd = 126,300 gpd.
The available capacity in terms of ERC’s = 126,300 gpd / 225 gpd/ERC = 561 ERCs

Proposed Interconnection with Brevard Co. Barefoot Bay Utility: The Brevard County officials
have limited the water supply to serve only the residents and ancillary uses within the existing
River Grove Mobile Home Village. This demand will include the residents (38,700 gpd) plus
water for the park office, club house, line flushing and other ancillary uses. Flow to the system
will be limited by the proposed 4” master meter that has an AWWA Standard C702 range of 3
to 600 gpm. Assuming an average day capacity of 300 gpm, the capacity of the system is
432,000 gpd.

Wastewater Treatment Plant: The wastewater treatment plant has a design capacity of 42,000
gpd based on the volume of the aeration basins (six (6) 7,000-gallon aeration basins in series
and a 24-hour hydraulic detention time for extended aeration). The three (3) secondary
clarifiers have 200 square feet of surface area for settling. Ten State standards limits surface
loading to 700 gpd/square feet at average daily flow. Therefore, the capacity of the secondary
clarifiers is 42,000 gpd (200 SF x 700 gpd/SF).

The available capacity for expansion = 42,000 gpd — 38,700 gpd = 3,300 gpd.
The available capacity in terms of ERC’s = 3,300 gpd / 225 gpd/ERC = 15 ERCs.

Effluent Disposal System: The existing treated wastewater effluent disposal system consists of
three (3) rapid infiltration basins with a total wetted surface area of 12,160 SF. Daily loading is
limited to 3-inches per day and the capacity of the basins is as follows:

12,160 SF x 4 in/day x 1 ft/12 in x 7.48 gal/CF = 30,000 gpd

The current wastewater treatment plant permitted capacity is presently restricted to 30,000
gpd due to the effluent disposal limitation. Current actual wastewater flows to the wastewater
system have remained below this permitted capacity on a routine basis. Expansion of the
effluent disposal system is recommended to meet the current design capacity of the
wastewater treatment facility (42,000 gpd).



Exhibit 15 — Water, Wastewater and Effluent Disposal Description

Potable Water Treatment: The existing water supply is provided by two (2) 90-foot deep wells
that withdraw ground water. Raw well water is treated at the well head with 35%
concentration hydrogen peroxide for organics oxidation and 50% sodium hydroxide solution for
pH control. Well water is then pumped to a 275 gpm cascade aerator, chlorinated and stored in
a 15,000-gallon ground storage tank. Treated water is pumped through two (2) high service
pumps through two (2) granular anthracite/gravel/sand media filters prior to discharge to the
potable water distribution system. Backwash of the filter is discharged to the gravity sewer
system and treated in the wastewater treatment plant. A 5,000-gallon hydropneumatic tank is
provided to maintain system pressure. The water treatment plant has a Maximum Day
Capacity of 330,000 gpd. A site plan of the existing water plant is shown on Figure 1.

The proposed water supply will be the Brevard County’s Barefoot Bay potable water
distribution system.

Wastewater Treatment and Effluent Disposal: The wastewater is collected from the existing
residents by gravity sewers. These sewers discharge to one of three (3) wastewater pumping
stations that discharge flow to the wastewater treatment plant. The plant is equipped with a
surge basin to equalize flow and loading. The treatment consists of six (6) 7,000 gallon aeration
basins operated in series for a total of 42,000 gallons of extended aeration activated sludge
wastewater treatment. Activated sludge is settled in three (3) secondary clarifiers. Clarified
effluent is discharged to a chlorine contact chamber for disinfection treatment. Settled solids
are returned to the activated sludge system or periodically wasted to the sludge digester.
Aeration is provided by two positive displacement type blowers. The wastewater treatment
plant has a permitted capacity of 0.03 million gallons per day (mgd) as a three month daily
average.

Effluent is discharged to one of three rapid infiltration basis with a total wetted area of 0.279
mgd. A site plan of the existing wastewater treatment plant is shown on Figure 2.



4" RAW WATER LINE FROM WELLS
0§
< TRAY AERATORS
MULTI-MEDIA FILTERS 275 GPM
60-INCH DIA.
€ v X > I I
A 15,000 GAL GROUND
L 3l e STORAGE TANK EMERGENCY
GENERATOR
-EILTER BACKWASH DISPOSAL

HIGH SERVICE PUMPS
Mz )=[ 350 GPM EACH

4
=z
<C
- EQUIPMENT
=1 ROOM
[
<C
=
|
I 2
5 a EEESRINATI@
o w
g8
n I

g
N

et
<t

TO DISTRIBUTION

<t

T0 DISTRIBUTIUN¥ .

€

AN\ RIVER GROVE WTP SITE PLAN

SCALE:1"=3"



- SURGE TANK #1 5,5 == —INFULENT

7,000 GAL. SCREEN

] AERATION #3

M 7,000 GAL.
SURGE TANK SUTORBUILT BML \J
o SURGE TANK #2 /_RET“RN BLOWER #1 -
7,000 GAL. [{ /— SPLITTERBOX —h
@! SUTORBUILT EML [ 50" U5/ DAY CHL DRATOR -
P BLOWER #2
/< j \ []
H SOVERSIELE PP (TYP> \ CL2 DOSE LINE CL2 INJECTION ~ < ] 1
) AERATION #1 = v
AERATION #2
HETERS O TRAGH N SLUOGE VASTE LI 7,000 GAL. 1 7,000 GAL.
PUMPS R N\
LSUPERNANT RETURN
i - [ I | > |
L]« N |

CHLORINE

CONTACT

CHAMBER AERATION #5 AERATION #4

7,000 GAL. 7,000 GAL.
é%t?o %1A|_ ' A AERATION #6 A
’ i 7,000 GAL.
cefiob mi| k < = « |
SAMPLE POINT ETT]NG #1
_}TO PONDS ':\' 00l GALL.
SUPERNATE RETURN 117 ! ! f
]

T (‘ ~RIVER GROVE WWTP SITE PLAN
— a W ScALE:1r=5

SLUDGE RETURN

ASD #2 SETTING #
2500 GAL. 2,000 GAL.

SKIMMER RETURN




Exhibit 16 — Proposed Tariff



WATER TARIFF

RIVER GROVE UTILITIES, INC.
NAME OF COMPANY

FILED WITH

FLORIDA PUBLIC SERVICE COMMISSION

Bonnie Douglas
ISSUING OFFICER

President
TITLE

02478480.v1



WATER TARIFF

RIVER GROVE UTILITIES, INC.
NAME OF COMPANY

8440 South U.S. Highway 1

Micco, Florida 32976
(ADDRESS OF COMPANY)

(772) 664-4560 — Business
() - Emergency
(Business & Emergency Telephone Number)

FILED WITH

FLORIDA PUBLIC SERVICE COMMISSION

ORIGINAL SHEET NO. 1.0

Bonnie Douglas
ISSUING OFFICER

President
TITLE



RIVER GROVE UTILITIES, INC.

WATER TARIFFE

TABLE OF CONTENTS

ORIGINAL SHEET NO. 2.0

Sheet Number

Communities Served LiStiNG .......cccuviiiiiie e

Description Of TErritory SErved .........c.eeiiiiiiiiiiiiie e

Index of

Rates and Charges Schedules ...

Rules and Regulations..............cccoo oo,

Service Availability Policy and Charges........cccccccvvvvvviiiiiiiieiiieieeeee

] =Yg [0 E=1 (o I o 1 1 F

Technical Terms and ADBreVIationNS ........cooveeuiiiiieee e e e e

Territory Authority

4.0

3.1

11.0

6.0

19.0

22.0

5.0

3.0

Bonnie Douglas

ISSUING OFFICER

President
TITLE



RIVER GROVE UTILITIES, INC. ORIGINAL SHEET NO. 3.0
WATER TARIFF

TERRITORY AUTHORITY

CERTIFICATE NUMBER —

COUNTY - Brevard

COMMISSION ORDER(S) APPROVING TERRITORY SERVED —

Order Number Date Issued Docket Number Filing Type
PSC-2019- -PAA-WS 2019 -WS Original Certificate

Bonnie Douglas

ISSUING OFFICER

President
TITLE



RIVER GROVE UTILITIES, INC. ORIGINAL SHEET NO. 3.1
WATER TARIFF

DESCRIPTION OF TERRITORY SERVED

A PORTION OF SECTION 14, TOWNSHIP 30 SOUTH, RANGE 38 EAST OF THE PUBLIC
RECORDS OF FLAGLER COUNTY, FLORIDA AND BEING MORE PARTICULARLY
DESCRIBED AS FOLLOWS:

FOR A POINT OF BEGINNING, COMMENCE AT THE INTERSECTION OF THE SOUTH LINE
OF THE NORTH 786.51 FEET OF GOVERNMENT LOTS 2 AND 5, IN SECTION 14, TOWNSHIP
30 SOUTH, RANGE 38 EAST, BREVARD COUNTY, FLORIDA AND THE WESTERLY RIGHT OF
WAY LINE OF U.S. HIGHWAY NO. 1, SAID POINT ALSO LYING ON A CURVE, SAID CURVE
BEING CONCAVE NORTHEASTERLY, HAVING A RADIUS OF 8672.41 FEET; THENCE
SOUTHEASTERLY ALONG SAID ARC AND ALONG SAID WESTERLY RIGHT OF WAY LINE,
AN ARC DISTANCE OF 243.82 FEET, SAID ARC BEING SUBTENDED BY A CHORD BEARING
AND DISTANCE OF SOUTH 23 DEGREES 51 MINUTES 29 SECONDS EAST, 243.81 FEET TO
THE POINT OF TANGENCY OF SAID CURVE; THENCE SOUTH 24 DEGREES 39 MINUTES 48
SECONDS EAST, ALONG SAID WESTERLY RIGHT OF WAY LINE, A DISTANCE OF 186.37
FEET TO THE SOUTH LINE OF THE NORTH 293.76 FEET OF THE SOUTH 448.49 FEET OF
GOVERNMENT LOTS 2 AND 5, SECTION 14, TOWNSHIP 30 SOUTH, RANGE 38 EAST,
BREVARD COUNTY, FLORIDA; THENCE NORTH 89 DEGREES 33 MINUTES 24 SECONDS
WEST, DEPARTING FROM SAID WESTERLY RIGHT OF WAY LINE AND ALONG SAID
SOUTH LINE, A DISTANCE OF 1562.71 FEET TO A POINT LYING ON THE WESTERLY RIGHT
OF WAY LINE OF FLORIDA EAST COAST RAILROAD; THENCE SOUTH 02 DEGREES 10
MINUTES 00 SECONDS EAST, ALONG SAID WESTERLY RIGHT OF WAY LINE OF FLORIDA
EAST COAST RAILROAD, A DISTANCE OF 155.05 FEET; THENCE NORTH 89 DEGREES 10
MINUTES 00 SECONDS WEST, DEPARTING FROM WESTERLY RIGHT OF WAY LINE OF
FLORIDA EAST COAST RAILROAD, A DISTANCE OF 685.05 FEET; THENCE SOUTH 00
DEGREES 15 MINUTES 51 SECONDS WEST, A DISTANCE OF 2640.00 FEET TO A POINT
LYING ON THE SOUTH LINE OF THE AFOREMENTIONED SECTION 14; THENCE NORTH 89
DEGREES 32 MINUTES 41 SECONDS WEST, ALONG SAID SOUTH LINE OF SAID SECTION
14, A DISTANCE OF 1320.01 FEET TO THE SOUTHWEST CORNER OF SAID SECTION 14;
THENCE NORTH 00 DEGREES 15 MINUTES 51 SECONDS EAST, ALONG THE WEST LINE OF